
 

COPYRIGHT 2015 BY CH2M HILL CANADA LIMITED  ALL RIGHTS RESERVED  COMPANY CONFIDENTIAL 

D ra f t  P redes ign Repo r t  (UPDATE) 

Water Intake, Treatment Plant, 
and Supply Mains 

Prepared for 
Englishman River Water Service 

December 10, 2015 

 
Metrotower II – Suite 2100  

4720 Kingsway 
Burnaby, BC  V5H 4N2 

 





 

WBG042714205154VBC iii 
COPYRIGHT 2015 BY CH2M HILL CANADA LIMITED  ALL RIGHTS RESERVED  COMPANY CONFIDENTIAL 

Contents 
Section  Page 

Acronyms and Abbreviations ..................................................................................................................... ix 

 Introduction ........................................................................................................................................... 1‐1 
[...]
inactivation. The overall SCADA system will monitor log inactivation values for UV and chlorine. If a UV unit 
fails, the SCADA system may shut down plant production until the standby UV unit is energized if (as will be 
likely during high flows) the Giardia inactivation target cannot be met using the CCT. Otherwise, if the CCT 
can provide adequate Giardia and virus inactivation (as it likely will be able to do during low flows), the plant 
will continue to operate. 

Each UV reactor will be monitored to determine whether it operates within validated conditions. Off‐
specification operation will occur when the UV reactor operates outside of its validated limits for flow and 
UVT. Flows greater than the validated maximum flow or UVT less than the validated minimum UVT will 
result in off‐spec water. UV dose monitoring parameters (e.g., flow rate, UV intensity, UVT, number of lamps 
on, etc.) will be monitored every five minutes and recorded every four hours per UV Disinfection Guidance 
Manual recommendations. Off‐specification alarms will be recorded at five‐minute intervals. These records 
will be used to determine the percentage of monthly flow volume that is off‐specification. It is anticipated 
that interruptions to the UV system will be infrequent and compliant with the maximum five percent off‐
spec water per month requirement.  Compliance with this requirement will be monitored and adjustments 
to plant operations will be made, if necessary. 

5.6.2 Chlorination 
Chlorine will be used for chemical inactivation of pathogens; this step will occur in the CCT. Water from the 
UV system will enter the first cell (backwash storage). The water will be chlorinated (using the UV unit flow 
signal) as it overflows into the second cell of the CCT. The CCT will be baffled, and an exit weir will maintain 
the CCT in a full state to provide adequate disinfection time. Chlorine concentration will be measured at the 
end of the CCT to confirm adequate disinfection. The CCT will be sized for 4‐log virus inactivation, but will 
also be able to provide 0.5‐log Giardia inactivation at lower flows. Measurement of pH will indicate whether 
further pH adjustment will be required for corrosion control. 



 SECTION 5—PROCESS NARRATIVE 

WBG042714205154VBC 5-7 
COPYRIGHT 2015 BY CH2M HILL CANADA LIMITED  ALL RIGHTS RESERVED  COMPANY CONFIDENTIAL 

5.7 Corrosion Control 
Sodium hydroxide and carbon dioxide will be added for corrosion control in the distribution system (pH and 
alkalinity adjustment). The carbon dioxide will be added at the beginning of the CCT and the sodium 
hydroxide will be added as the water passes over the weir of the CCT into the clearwell. Additional chlorine 
could also be added to increase residual for the distribution system. Chlorine and pH will be re‐measured in 
the finished water pipe downstream of the station to confirm that the desired water quality has been 
achieved. The dosing for all these chemicals will be determined according to flow measured by the UV flow 
meters. 

The finished water will be directed to the clearwell, which is a storage tank that will balance flow differences 
between production rate and high lift pumping rate. 

5.8 High Lift Pump Station 
The HLPS will house two 21.6‐ML/d pumps. Pumps will be vertical turbine with VFDs. Phase 2 will have four 
21.6 ML/d pumps. The discharge of each high lift pump will have a magnetic flow meter, which will provide a 
flow signal for production purposes and allow for maintenance of the pumping rate regardless of system 
pressure changes. The HLPS will be designed to feed a single pressure zone with two pipelines: W1, which 
will send water to the Regional District of Nanaimo; and W2, which will send water to the Springwood 
reservoir in Parksville. The pumps will be controlled based on a pre‐set level band in the reservoirs.  The 
operator will be able to select the priority order of pumps through SCADA, as well as to establish production 
rates and lock pumps out for maintenance. A hydro‐pneumatic tank for surge suppression during power 
failures will be provided; this tank will be hydraulically operated and will not require a control system. 

5.9 Ancillary Systems 
5.9.1 Waste Equalization Tank (WET) 
All process wastes (membrane, floor drains, and analyzers) will be equalized in the WET. A level‐sensor will 
be provided in the storage tank and will be monitored by the SCADA system. Two submersible pumps with a 
common magnetic flow meters will be used to pump the waste to the sanitary sewer at a flow not to exceed 
10 L/s which is the assigned limit for the WTP.  The tank will be designed to allow for sand to settle, be 
stored and vacuum educted without impacting pump operation.  Sanitary flows from washrooms, lab and 
the janitor room will be collected and directed to the sewer separately. 

5.9.2 Chemical Containment 
A chemical spill collection tank will be provided to collect minor spills and washdown flows from chemical 
deliveries and washdowns. A level‐sensor will be provided to detect any spills in the collection tank. 





SECTION 6 

WBG042714205154VBC 6-1 
COPYRIGHT 2015 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

Process Design 
This section contains design criteria for the ERWS WTP. These design criteria will be a basis for the facility 
design. The unit processes covered include: 

 Raw water pump station 

 Sand separators and pre‐strainers 

 UF membrane filtration system 

 UV disinfection 

 Post‐treatment for water stabilization and pH adjustment 

 High Lift pump station 

 Residuals management 

6.1 Overview 
6.1.1 Flow Considerations 
The production capacity for Phase 1 of the WTP will be 16 ML/d. In Phase 2, the facilities will be expanded to 
withdraw up to 48 ML/d of raw water (Table 6‐1). 

In practice, the flow through the process will fluctuate by about 10 to 20 percent, with the membrane 
system required to operate at higher instantaneous flux rate to compensate for various non‐production 
operating modes such as membrane backwashing, forward flush, CIP/CEB cleanings, integrity testing, and so 
forth. As a result, downstream and upstream processes will be sized for the hydraulic capacity listed in 
Table 6‐1. For Phase 2, the raw water intake capacity will be limited to 48 ML/d flow rate by the water 
license. Therefore, the membrane process will be expanded with provisions to maintain near‐constant raw 
water flow and minimize flow fluctuations. These provisions require ERWS to purchase more membrane 
modules per ML/d of treated water so that trains in service can increase their individual flow to maintain a 
near constant WTP flow when other trains are offline (for example, for backwash). In Phase 1, there is 
excess intake capacity; therefore, it is not necessary to procure additional membrane modules that provides 
cost savings to the ERWS. 

During commissioning, the plant will be operated at flows of up to 4 ML/d intermittently. Treated water 
flows will be diverted from the clearwell (without chlorine or pH adjustment) to the gravel pit through the 
WTP overflow. The WTP will be tested at capacity after the WTP is disinfected and finished water can be 
directed to the distribution system.  

TABLE 6‐1   
ERWS WTP Flows 

Parameter  Phase 1  Phase 2 

Design production capacity (ML/d)  16  47.3 

Average production capacity (ML/d)  12  24.9 

Minimum production capacity (ML/d)  8  8 

Plant hydraulic capacity (ML/d)  21.6  48 

Notes: 
Assumes membranes are procured in to minimize raw water flow variations 
ML/d = megalitres per day 



SECTION 6—PROCESS DESIGN 

6-2 WBG042714205154VBC 
COPYRIGHT 2015 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

6.1.2 Process Considerations 
Treatment processes include: 

 Coagulation – Coagulation (with optional pH adjustment) is used in conjunction with membrane 
filtration for removal of color and disinfection by‐product precursors. 

 Vortex sand separators – The sand separators will remove sand and heavy suspended solids during high 
turbidity events. 

 Fine strainers – The fine strainers will remove materials greater than 300 microns prior to membrane 
filtration. 

 Membranes – UF membranes will remove suspended particles, including pathogens, turbidity, and 
coagulated coloured particles, from water. The membrane package supplied will have a minimum 
performance guarantee of 3‐log removal of Cryptosporidium and Giardia and 0.5‐log removal of viruses. 
The membrane system will consist of two filtration stages. The first (primary) stage will provide filtered 
water directly to the UV disinfection system. Spent backwash water from the primary stage will be 
equalized in UF backwash equalization tanks, filtered by a secondary‐stage membrane system, and 
blended with the primary‐stage filtered water prior to UV disinfection. 

 UV disinfection – UV units downstream of the membranes will inactivate pathogens such as 
Cryptosporidium and Giardia. The design dosage will be 10 millijoule per centimetre squared (mJ/cm2) 
based on 1‐log Cryptosporidium inactivation. 

 Chlorination – Chlorine will be applied to inactivate viruses (4‐log minimum inactivation) and 
subsequently for residual maintenance in the distribution system. 

 Corrosion control – Sodium hydroxide and carbon dioxide will be added to the treated water to raise the 
alkalinity to 30 mg/L and adjust pH to 9.2. 

 Residuals – Process drains, neutralized chemical solutions, and backwash from the secondary‐stage 
membrane will be equalized and pumped to the sewer. 

Table 6‐2 summarizes IHA treatment requirements and the WTP’s treatment performance.  

TABLE 6‐2   
Treatment Requirements and WTP Performance

Parameter  Virus Reduction  Giardia Reduction  Cryptosporidium Reduction  Turbidity Reduction (NTU) 

IHA requirements   4 log (Σ)   3 log (Σ)   3 log (Σ)  < 0.1 (100% membrane) 

Membrane UF/MF   0.5 log (I)   3 log (R)   3 log (R)  < 0.1 (IFE) 

UV (7 mJ/cm2)    1 log (I)  1 log (I)   

Chlorination (@ 1 °C)  > 4 log (I)       

Notes: 
Σ = total I and R        I = inactivation 
IFE = individual filter effluent     mJ/cm2 = millijoule per centimetre squared 
NTU = nephelometric turbidity unit    R = removal 
UF/MF = ultrafiltration/microfiltration    UV = ultraviolet 
IHA = Island Health Authority 

Table 6‐3 outlines which technologies are required for the contaminants listed above and differentiates 
between the primary barrier technology and the secondary barrier technology. 



 SECTION 6—PROCESS DESIGN 

WBG042714205154VBC 6-3 
COPYRIGHT 2015 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

TABLE 6‐3   
Multi‐Barrier Treatment 
Contaminant  Primary Barrier  Secondary Barrier 

Viruses  Membrane filtration  Chlorine disinfection 

Cryptosporidium  Membrane filtration  UV disinfection 

Giardia  Membrane filtration  UV disinfection 

Note: 
UV = ultraviolet 

6.2 Intake and Raw Water Pump Station 
6.2.1 Obermeyer Weir (future) 
The minimum water depth at the intake site is too low (approximately 0.45 m) to extract the ultimate design 
flow from the river; therefore, a weir will be constructed in Phase 2 of the project. The proposed sizing and 
design of the weir is: 

 Number of weir sections = 1 

 Width of weir section = 3.5 m 

 Low weir height (at 1.2 m3/s In‐stream flow) = 0.45 m 

 Intake flow at 1.2 m3/s in‐stream flow = 24 ML/d 

 Full weir height = 0.75 m 

 Intake flow at full weir height = 48 ML/d 

The weir will be raised or lowered by pressurizing or deflating an air bag beneath it. Pressurized air will be 
provided by an air compressor and receiver in the RWPS. 

6.2.2 Intake Structure 
The intake structure includes screens that will be designed to protect fish and other aquatic life at the 
intake, as well as to prevent debris from entering the raw water supply. The proposed sizing and design of 
the intake screen is: 

 Number of screen panels = 4 

 Screen slope = 1.5:1 (H:V) 

 Effective screen length = 5.2 m 

 Effective depth = 0.60 m (maximum) 

 Effective screen area = 5.6 m2 (at maximum depth) 

The screens will be cleaned by an automated air backwash system consisting of air piping at the intake and a 
compressor/receiver unit (the same unit will be used for the Obermeyer weir) in the RWPS. Sizing of the 
compressor is shown in Section 6.2.3. 

6.2.3 Raw Water Pump Station 
The raw water pumps will feed raw water from the Englishman River to the WTP through the sand 
separators, fine screen, primary stage membranes, UV disinfection, and chlorine contact tank (CCT). Vertical 
turbine pumps in cans were selected to lift the water because of their high efficiency and to minimize the 
footprint of the pump station. Table 6‐4 summarizes the design criteria for the raw water pump station. 



SECTION 6—PROCESS DESIGN 

6-4 WBG042714205154VBC 
COPYRIGHT 2015 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

TABLE 6‐4   
Raw Water Pump Station 

Parameter  Phase 1  Phase 2 

Minimum nominal capacity, ML/d  8  8 

Firm nominal capacity, ML/d  16  48 

Number of pumps  1 duty + 1 standby  3 duty + 1 standby 

Nominal capacity of each pump, ML/d  16  16 

TDH, m  49.1  60.9 

Power of each pump, kW  150  150 

Type of pump  Vertical turbine with VFD  Vertical turbine with VFD 

Notes: 
For each pump: discharge pressure gauges with manual isolation valve, discharge isolation valves, , strainer, magnetic flow metre 
and check valve. 
Common discharge pressure transmitter 
kW = kilowatts      TDH = total dynamic head  
ML/d = megalitres per day    VFD = variable‐frequency drive 

6.2.3.1 Air Backwash System 
The air compressor in the RWPS will provide pressurized air to operate the weir (Phase 2) and clean the 
intake screens. The proposed sizing and design of the air compressor is: 

 Pressure in the air receiver = 1,240 kPa 

 Water pressure above screen centreline = 40 kPa (4 m water depth) 

 Additional air factor = 3 

 Volume of compressor = To be confirmed in detailed design 

6.2.3.2 Surge Suppression 
If a power failure or other sudden failure of the raw water pumps occurs, water could flow back toward the 
RWPS and damage equipment. To mitigate this risk, a surge suppression bladder tank will be provided in the 
RWPS. The proposed sizing of the bladder tank will be determined in detailed design. 

6.3 Feedwater Coagulant Addition 
A high‐basicity polyaluminum chloride coagulant will be added to the feedwater in the raw water main prior 
to the WTP. The coagulant pump will be sized for Phase 1 and the remaining infrastructure will be sized for 
Phase 2. The option of controlling pH with sodium hydroxide will be investigated during proof pilot testing.  
The coagulant will be used to reduce colour and dissolved organic carbon from the feedwater in conjunction 
with membrane filtration.  Currently, a minimum contact time of 5‐10 minutes is recommended although 
reduction in this time will be investigated during pilot testing.  Coagulant dosages were determined via 
treatability testing.  Table 6‐7 summarizes design criteria for the coagulant feed system. 

   



 SECTION 6—PROCESS DESIGN 

WBG042714205154VBC 6-5 
COPYRIGHT 2015 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

TABLE 6‐5   
Coagulant Feed System for Colour and Dissolved Organic Carbon Removal 

Parameter  Phase 1  Phase 2 

Coagulant type  High‐basicity PACL  High‐basicity PACL 

Minimum contact time, min  5‐10  5‐10 

Location of injection point  Raw water main (@ WTP site)  Raw water pump station 

Average dose, mg/L  11.25  11.25 

Dose range, mg/L  5–40  5–40 

Average daily use, L  72  216 

Type of pump  Peristaltic pump  Peristaltic pump 

Number of feed pumps  1 duty, 1 standby  2 duty, 1 standby 

Pump capacity‐range, LPH  0.6–25  0.6‐59 

Carrier water  Yes, 1:5 ratio  Yes, 1:5 ratio 

Storage type and number  Bulk storage, 1 tank  Bulk storage, 1 tank 

Storage criteria average use, day  30  30 

Storage capacity, L  20,000  20,000 